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Patient has known diagnosis of adrenal
insufficiency/suppression

POC glucose, Room patient immediately

Level of stress

Signs of 
sepsis/shock

Follow ED 
Sepsis 

Guidelines
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Severe: 
Signs of dehydration, Lethargy or 
altered mental status, repeated 
emesis or diarrhea, unable to 

tolerate PO hydrocortisone, major 
trauma, sepsis/septic shock

•	 Alert MD 
•	 IV access 
•	 STAT BMP, VBG
•	 Other appropriate labs

Moderate: 
Fever >/= 38.0, emesis x1, diarrhea 

x1, bacterial infection requiring 
antibiotics (AOM, pneumonia, etc), 

fracture, laceration

Give PO hydrocortisone tablets at 

stress dose (regardless of when 

last dose given prior to arrival) ​

Triple home dose or 
10 mg/m2/DOSE

Give IV/IM hydrocortisone  

DO NOT DELAY for IV access or 

lab draw

Age <3 years = 25 mg
Age 3-10 years = 50 mg
Age >10 years = 100 mg 

or 

2 mg/kg (max dose 100 mg)

•	 Treat underlying disease
•	 Ensure adequate PO intake of 

liquids and carbohydrates.
•	 Low threshold for IV fluid bolus, 

anti-emetics if needed. ​
•	 Continue stress dose PO 

hydrocortisone every 8 hours 
(or every 6 hours if infant <1 
year old) 

! This guideline should not replace clinical judgment.

Inclusion criteria 
•	 Diagnosis on the problem list
•	 Parent/guardian states that patient has adrenal 

insufficiency
•	 Wearing medical alert for adrenal insufficiency
•	 Patient is prescribed Sulucortef (IM )hydrocortisone 

for my home



chrichmond.org

Clinical Guideline 
Adrenal Insufficiency: ED management 
Pediatric Emergency Medicine and Pediatric Endocrinology

! This guideline should not replace clinical judgment.

For questions concerning this guideline, contact: 
chorclinicalguidelines@vcuhealth.org 

 

Last updated: November 2024
Next expected update: November 2027

 

•	 Administer 20 ml/kg NS bolus
•	 Treat hypoglycemia (BG <70 mg/dL), 

hyponatremia, hyperkalemia if present
•	 Start maintenance fluids with D5% NS, 

if severe hypoglycemia (BG <55 mg/dL) 
consider D10% NS

•	 Monitor POC glucose hourly 
for a minimum of 2 hours after 
hydrocortisone administration to ensure 
it remains normal ​

•	 If initial BMP abnormal then repeat STAT 
BMP in 2 hours

•	 Treat underlying disease

Consider Admission

Discharge Criteria

•	 Tolerating PO and no further vomiting or 
diarrhea

•	 Normal vitals
•	 Electrolyte abnormalities and 

hypoglycemia, if present on admission, 
resolved and normal BMP/POCT 
Glucose 2 hours after hydrocortisone 
administered 

Consult Endocrine if:

•	 > 1 visit to the ER in the last 24-48 
hours

•	 Patient unable to tolerate PO
•	 Patient presented with lethargy or 

altered mental status
•	 Presence of hypoglycemia, 

hyponatremia, or hyperkalemia on labs

Patient Education/Discharge Instructions

•	 Notify family of the times hydrocortisone 
was administered in the ER

•	 Educate family to continue stress dosing 
every 8 hours (or every 6 hours if infant 
<1 year old) for at least 24 hours or until 
the stressor resolves

•	 Educate family on what time the next 
dose of hydrocortisone should be given
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